



**INTEGRA**  
FABRICS

TextesT Report: 9223  
Date: 10/17/19

# MOORE

SAMPLE IDENTIFICATION: 1. LH PW 15362 3153  
CF#1010 Scour/FR Specification: INTENCE FR SHEETING  
PC 315300065 9/13/19

NFPA 701 (2015) TEST 1 FLAMMABILITY		Mass Before Test (grams)	Mass After Test (grams)	Mass Loss %	Drip Burn (Seconds)	After Flame (Seconds)
SPECIMEN *	#1	11.7	10.0	14.64	0.0	0.0
	#2	11.5	9.6	16.49	0.0	0.0
	#3	11.7	9.3	20.31	0.0	0.0
	#4	11.7	9.2	20.93	0.0	0.0
	#5	11.3	9.9	12.35	0.0	0.0
	#6	11.7	9.7	16.92	0.0	0.0
	#7	11.6	9.3	19.31	0.0	0.0
	#8	11.5	9.7	15.61	0.0	0.0
	#9	11.7	9.4	19.49	0.0	0.0
	#10	11.7	9.8	<u>15.75</u>	<u>0.0</u>	0.0
	Average			17.18	0.0	
	Avg. + 3 Std. Dev.			25.46		

\* Specimens were conditioned at least (30 minutes at 105±5°C) (24 hours at 20±5°C) before testing.

CRITERIA: PASS/FAIL PASS

MASS LOSS: 40% Max. Avg. or  
Avg. + 3 Standard Deviations Max. Ind.

DRIP BURN: 2 Seconds Max. Avg.

COMMENTS: The submitted sample passes the requirements of NFPA 701 (2015)  
Test 1 Flammability.

**TEXTTEST**

Signed by

Lab Technician: GT Flame Record #G56745